CERTIFIED MATERIAL TEST REPORT Page 1/1
CUSTOMER SHIP TO CUSTOMER BILL T0 GRADE SHAPE / SIZE
GERDAU CORSA S APYDE CV GERDAU CORSAS A P1DE CV 992157250 Wide Flange Beam /12X 79#/310 X 117
: | 02 715 KMB 1023 507 ZVP CARRETERA MEXICO CD SAHAGUN ,

' MONTERREY,NL 64290 SN LENGTH WEIGHT HEAT / BATCH
US-ML-PETERSBURG Mexico CD SAHAGUN,HGO 43090 4000 25,280 LB | 60106527/03
25801 HOFHEIMER WAY | Mexico
PETERSBURG. VA 23803 SALES ORDER CUSTOMER MATERIAL N° SPECIFICATION / DATE or REVISION
USA ’ 551326/000020 ASTYUASIIM-0T

A992/A992M-11

CUSTOMER PURCHASE ORDER NUMBER BILL OF LADING DATE SN Ol

4501148898 1336-0000025135 13.11.2013
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COMMENTS f NOTES

The above figures are certiffed cliemical and physical test records as contained in the permancnt records of company. This matcrial, including the billets, was melted and manufactured in
the USA. CMTR complies with EN 10204 3.1.
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